
Instruction Manual Z41271A8

MAXI II-2K# LT, CLAMP ONLY F89704

Last Updated: 7/15/2021

© Valley Craft, Inc. All rights reserved



2

MAXI II-2K# LT, CLAMP ONLY

Previously Updated: 12/15
Last Updated: 7/21



3

MAXI II-2K# LT, CLAMP ONLY



4

MAXI II-2K# LT, CLAMP ONLY



5

MAXI II-2K# LT, CLAMP ONLY



6

MAXI II-2K# LT, CLAMP ONLY



7

MAXI II-2K# LT, CLAMP ONLY



8

MAXI II-2K# LT, CLAMP ONLY



9

MAXI II-2K# LT, CLAMP ONLY



10

MAXI II-2K# LT, CLAMP ONLY



11

MAXI II-2K# LT, CLAMP ONLY



12

MAXI II-2K# LT, CLAMP ONLY



13

MAXI II-2K# LT, CLAMP ONLY



2 1

3

9 7 8

5 6 4

F89704  MAXI II-2K# STD LT
ISO View and Bill of Materials

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F60558A9 MAXI-FRAME-WELDMENT 1
2 F60559A0 UG-JAW ASSY 18-28 MAXI 1
3 F60563A4 VALVE MNT MAXI L/T ASSY 1
4 Z10036A6 NUT-HEX KEPS 5/16-18 4
5 Z10124A9 S-HHC 5/16-18X1-1/4 4
6 Z10200A6 WASHER-1/4 FLAT USS 8
7 Z10216A8 WASHER-1/2 LOCK MD 4
8 Z10331A8 WASHER-1/2 FLAT SAE 4
9 Z11555A0 S-SHC 1/2-13X1-1/4 4

14

MAXI II-2K# LT, CLAMP ONLY



18

7

17

9
10

15

6

11
8

14

2

12
3

5

9

10

1

4

16

19

F60559A0 UG-JAW ASSY 18-28 MAXI
EXPLODED VIEW 

15

MAXI II-2K# LT, CLAMP ONLY



F60559A0 UG-JAW ASSY 18-28 MAXI
Bill of Materials

ITEM NO. PART 
NUMBER DESCRIPTION QTY.

1 F50401 CYL PIN 1.25 UG3 FRT SECT (KANBAN) 2
2 F50435 RD-2.00/UG3 JAW ASSY CYL SPCR 4
3 F50438 SHT-.19/UG3 JAW ASSY SPRG CLIP 

(STK) 4
4 F60560A1 ARM WLDMT MAXI II 1
5 F68824A2 UG-JAW-SADDLE WLDMT-15-30 (9") 

(STK) 1
6 F68825A3 UG-JAW-WLDMT-18-28 (9") (STK) 2
7 F68832A0 UG-JAW-PIN WLDMT-20-35 2
8 Z10026A8 NUT-HEX JAM 3/8-16ZP 4
9 Z10534A4 RING-RTNG 1-1/4 6

10 Z10592A2 BUSH-MACH 1-1/4X10GA ZP 6
11 Z11484A3 CONNECTOR 3/8-16 SPRING 4
12 Z11485A2 SPRING-EXTENSION 1.00X.14X8.00 4
13 Z20616A6 FTG 90 6801-4-4 NWO 2
14 Z20813A0 GROMMET-.75IDX1.06HOLEX.25TH 2
15 Z20830A3 BRG-BRZ-FLG 1.25X1.50X1.50 4
16 Z20845A8 CYL ASSY-UG3 CLAMP 1.13ROD 

(319392) 1
17 Z84897A3 FTG STR 2700-4-4-LN 2
18 Z11572A7 S-BHCS 1/4-20X3/4 ZINC 10
19 F61348A1 HOSE-20.00/613/649 2

16

MAXI II-2K# LT, CLAMP ONLY



12
3

3 2

2
2

8 67

1
10

8

8

4 8

9

11

15

6

14
13

14
13

F60563A4  VALVE MNT MAXI L/T ASSY
Exploded View and Bill of Materials

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F60562A3 VALVE MNT MAXI L/T WLDMT 1
2 Z10036A6 NUT-HEX KEPS 5/16-18 4
3 Z10158A8 S-HHC 5/16-18X2 HT 3
4 Z20597A5 FTG STR 6400-4-6-O 2
5 Z20615A7 FTG STR 6400-4-4-O 1
6 Z20616A6 FTG 90 6801-4-4 NWO 3
7 Z20650A2 VALVE-LOCK 2000PSI/SAE 1
8 Z20704A0 FTG 90 6500-4-4 SWL 9
9 Z20783A7 PRESSURE REDUCE VALVE W/HOUSIN 1
10 Z84897A3 FTG STR 2700-4-4-LN 2
11 Z10200A6 WASHER-1/4 FLAT USS 8
12 Z10124A9 S-HHC 5/16-18X1-1/4 1
13 F61310A9 HOSE-13.00/613 2
14 F61297A2 HOSE-16.50/613 2
15 F61318A1 HOSE-11.00/613 2

17

MAXI II-2K# LT, CLAMP ONLY



Z2
06

50
A

2
V

A
LV

E-
LO

C
K 

20
00

PS
I/S

A
E

Z20845A8  CYL ASSY-UG3 CLAMP 1.13ROD  
2.5" Bore

1.125" Rod
9.5" Stroke

12
2

2

2
1

1

1

Z2
07

83
A

7
PR

ES
SU

RE
 R

ED
UC

E 
V

A
LV

E 
W

/H
O

US
IN

HYDRAULIC SCHEMATIC

1

2

3

ITEM PART NO. DESCRIPTION QTY

1 Z20783A7 PRESSURE REDUCE VALVE W/HOUSIN 1

2 Z20650A2 VALVE-LOCK 2000PSI/SAE 1

3 Z20845A8 CYL ASSY-UG3 CLAMP 1.13 ROD 1

3A R20845A01 KIT-SEAL 2.5" CLAMP 1

18

MAXI II-2K# LT, CLAMP ONLY



38

33
O.D.

27
CENTER TO CENTER

FORKS

31
HORIZONTAL CENTER

OF GRAVITY

39
LOST LOAD

18
35 GAL DRUM

24
55 GAL DRUM

28
85 GAL DRUM

48
LOAD CENTER 35 GAL DRUM

51
LOAD CENTER 55 GAL DRUM

53
LOAD CENTER 85 GAL DRUM

14
O.D.

59
O.D.

7
VERTICAL
CENTER

OF
GRAVITY

NOTES:

A :  LOAD CAPACITY 2000LBS

B :  WEIGHT 500

C :  CONTACT LIFT TRUCK MANUFACTURER FOR DOWNRATED CAPACITY

19

MAXI II-2K# LT, CLAMP ONLY







Instruction Manual Z41278A1

VERSA II-2K# LT, CLAMP & TILT F89700

Last Updated: 7/28/2021

© Valley Craft, Inc. All rights reserved



2

VERSA II-2K# LT, CLAMP & TILT

Previously Updated: 12/18
Last Updated: 7/21



3

VERSA II-2K# LT, CLAMP & TILT



4

VERSA II-2K# LT, CLAMP & TILT



5

VERSA II-2K# LT, CLAMP & TILT



6

VERSA II-2K# LT, CLAMP & TILT



7

VERSA II-2K# LT, CLAMP & TILT



8

VERSA II-2K# LT, CLAMP & TILT



9

VERSA II-2K# LT, CLAMP & TILT



10

VERSA II-2K# LT, CLAMP & TILT



11

VERSA II-2K# LT, CLAMP & TILT



12

VERSA II-2K# LT, CLAMP & TILT



13

VERSA II-2K# LT, CLAMP & TILT



3

4
2

10

1

23
20

1116

1

24

24

8

3230
31

30

30

31

31

F89700 VERSA II-2K# STD LT

14

VERSA II-2K# LT, CLAMP & TILT



F89700 VERSA II-2K# STD LT
Bill of Materials

THE HOSE HAS BEEN MANUALLY ENTERED INTO THIS BOM
BECAUSE THE HOSES ARE EXCLUDED FROM THE BOM IN
THE MODEL TO MAKE THE BILL WORK EASIER TO DO.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F69014A4 VERSA LT-FRAME-WELDMENT 1
2 Z84912A8 CYL 3.5 X 1-1/4 X 8.25 (319394) 1
3 F69007A7 VERSA-CLAMP/TILT ASSY 1
4 F50383 UG-RTB-AXLE (KANBAN) 1
5 Z10392A4 S-SHS 1/2-20X1/2 2
6 F51731 PIN-CLEVIS/TILT CASE (KANBAN) 1
7 F50447 PIN-CLEVIS/TILT CASE (KANBAN) 1
8 Z20616A6 FTG 90 6801-4-4 NWO 11
9 Z10223A9 RING-RTNG 1 4
10 Z10013A3 BUSH-MACH 1x10GAx1-1/2 OD 12
11 Z20651A0 VALVE-SEL/#4 SAE 1
12 Z10136A5 S-HHC 3/8-16X2-1/4 2
13 Z10026A8 NUT-HEX JAM 3/8-16ZP 2
14 Z10214A0 WASHER-3/8 LOCK MD 2
15 Z20675A9 FTG 45 6802-4-4 NWO 2
16 F52347A8 TRIP-ARM/300DG 1
17 Z10115A0 S-HHC 1/4-20X1-1/2 FULL THD 1
18 Z10043A7 NUT-NYL NE 1/4-20 1
19 Z10035A7 NUT-HEX KEPS 1/4-20 2
20 Z20783A7 PRESSURE REDUCE VALVE 

W/HOUSIN 1
21 Z10158A8 S-HHC 5/16-18X2 HT 2
22 Z10036A6 NUT-HEX KEPS 5/16-18 2
23 Z20615A7 FTG STR 6400-4-4-O 5
24 Z20650A2 VALVE-LOCK 2000PSI/SAE 2
25 Z10212A2 WASHER-1/4 LOCK MD 4
26 Z10117A8 S-HHC 1/4-20X2-1/4 2
27 Z20704A0 FTG 90 6500-4-4 SWL 5
28 Z30180A8 CLEVIS-1/4/1546 1
29 Z20585A7 FTG 90 6801-4-6 NWO 2
30 F61310A9 HOSE-13.00/613 4
31 F61318A1 HOSE-11.00/613 4
32 Z20748A5 HOSE-42.0/613 2
33 F61325A4 HOSE-48.00 FEM/SAE 1
34 F61326A3 HOSE-48.00 MALE/SAE 1

15

VERSA II-2K# LT, CLAMP & TILT



9
7

10

11

16
6

12
8

15

2

133

5

1

4

17

9

19

18

F60559A0 UG-JAW ASSY 18-28 MAXI
EXPLODED VIEW & BOM

THE HOSE HAS BEEN MANUALLY ENTERED INTO THIS BOM
BECAUSE THE HOSES ARE EXCLUDED FROM THE BOM IN
THE MODEL TO MAKE THE BILL WORK EASIER TO DO.

ITEM NO. PART NUMBER DESCRIPTION EXP VIEW/QTY.
1 F50401 CYL PIN 1.25 UG3 FRT SECT (KANBAN) 2
2 F50435 RD-2.00/UG3 JAW ASSY CYL SPCR 4
3 F50438 SHT-.19/UG3 JAW ASSY SPRG CLIP (STK) 4
4 F60560A1 ARM WLDMT MAXI II 1
5 F68824A2 UG-JAW-SADDLE WLDMT-15-30 (9") (STK) 1
6 F68825A3 UG-JAW-WLDMT-18-28 (9") (STK) 2
7 F68832A0 UG-JAW-PIN WLDMT-20-35 2
8 Z10026A8 NUT-HEX JAM 3/8-16ZP 4
9 Z11572A7 S-BHCS 1/4-20X3/4 ZINC 10
10 Z10534A4 RING-RTNG 1-1/4 6
11 Z10592A2 BUSH-MACH 1-1/4X10GA ZP 6
12 Z11484A3 CONNECTOR 3/8-16 SPRING 4
13 Z11485A2 SPRING-EXTENSION 1.00X.14X8.00 4
14 Z20616A6 FTG 90 6801-4-4 NWO 2
15 Z20813A0 GROMMET-.75IDX1.06HOLEX.25TH 2
16 Z20830A3 BRG-BRZ-FLG 1.25X1.50X1.50 4
17 Z20845A8 CYL ASSY-UG3 CLAMP 1.13ROD (319392) 1
18 Z84897A3 FTG STR 2700-4-4-LN 2
19 F61348A1 HOSE-20.00/613/649 2

16

VERSA II-2K# LT, CLAMP & TILT



5

9

10

8

7

1

11

4

3

12

13

F69007A7  VERSA-CLAMP/TILT ASSY
Exploded View and Bill of Materials

THE HOSE HAS BEEN MANUALLY ENTERED INTO THIS BOM
BECAUSE THE HOSES ARE EXCLUDED FROM THE BOM IN
THE MODEL TO MAKE THE BILL WORK EASIER TO DO.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F69004A4 VERSA PIVOT WLDMT 1
2 Z84897A3 FTG STR 2700-4-4-LN 2
3 Z10627A7 ZERK-GREASE .188 DRIVE 2
4 Z11572A7 S-BHCS 1/4-20X3/4 ZINC 10
5 F60559A0 UG-JAW ASSY 18-28 MAXI 1
6 Z10216A8 WASHER-1/2 LOCK MD 4
7 Z10331A8 WASHER-1/2 FLAT SAE 4
8 Z11555A0 S-SHC 1/2-13X1-1/4 4
9 F69003A3 VERSA BACK COVER WLDMT 1
10 F51728 VERSA COVER 1
11 Z11550A9 S-BHCS 1/4-20X1-1/4 ZINC 2
12 F61318A1 HOSE-11.00/613 1
13 F61310A9 HOSE-13.00/613 1

17

VERSA II-2K# LT, CLAMP & TILT



Z2
06

50
A

2
V

A
LV

E-
LO

C
K 

20
00

PS
I/S

A
E

Z84912A8  CYL 3.5X1-1/4X8.25
3.5" Bore
1.25" Rod

8.25" Stroke

12
2

2

2
1

1

1

Z2
07

83
A

7
PR

ES
SU

RE
 R

ED
UC

E 
V

A
LV

E 
W

/H
O

US
IN

C D C D

B FB FA E A E

Z20651A0
VALVE-SEL/#4 SAE

Z2
06

50
A

2
V

A
LV

E-
LO

C
K 

20
00

PS
I/S

A
E

Z84912A8  CYL 3.5X1-1/4X8.25
3.5" Bore
1.25" Rod

8.25" Stroke

HYDRAULIC SCHEMATIC

1

2

3

5

4

ITEM PART NO. DESCRIPTION QTY
1 Z20783A7 PRESSURE REDUCE VALVE W/HOUSIN 1
2 Z20650A2 VALVE-LOCK 2000PSI/SAE 2
3 Z20845A8 CYL ASSY-UG3 CLAMP 1.13 ROD 1

3A R20845A01 KIT-SEAL 2.5" CLAMP 1
4 Z84912A8 CYL 3.5X1.25X8.25 1

4A R8491201 KIT-SEAL 3.5" TILT 1
5 Z20651A0 VALVE-SEL/#4 SAE 1

18

VERSA II-2K# LT, CLAMP & TILT



19
O.D.

6
VERTICAL 

CENTER OF 
GRAVITY

 67 

33
O.D.

33
HORIZONTAL CENTER OF GRAVITY

 38 

18
35 GAL DRUM

24
55 GAL DRUM

28
85 GAL DRUM

47
LOST LOAD

59
LOAD CENTER 35 GAL DRUM

56
LOAD CENTER 35 GAL DRUM

61
LOAD CENTER 85 GAL DRUM

27
FORK POCKET

CENTER TO CENTER

NOTES:

A :  LOAD CAPACITY 2000LBS

B :  WEIGHT 595

C :  CONTACT LIFT TRUCK MANUFACTURER FOR DOWNRATED CAPACITY

19

VERSA II-2K# LT, CLAMP & TILT







Instruction Manual Z41276A3

HYDRA GRIP 2K# LT. CLAMP & ROTATE F89702

Last Updated: 7/21/2021

© Valley Craft, Inc. All rights reserved



2

HYDRA GRIP 2K# LT. CLAMP & ROTATE

Previously Updated: 12/18
Last Updated: 7/21



3

HYDRA GRIP 2K# LT. CLAMP & ROTATE



4

HYDRA GRIP 2K# LT. CLAMP & ROTATE



5

HYDRA GRIP 2K# LT. CLAMP & ROTATE



6

HYDRA GRIP 2K# LT. CLAMP & ROTATE



7

HYDRA GRIP 2K# LT. CLAMP & ROTATE



8

HYDRA GRIP 2K# LT. CLAMP & ROTATE



9

HYDRA GRIP 2K# LT. CLAMP & ROTATE



10

HYDRA GRIP 2K# LT. CLAMP & ROTATE



11

HYDRA GRIP 2K# LT. CLAMP & ROTATE



12

HYDRA GRIP 2K# LT. CLAMP & ROTATE



13

HYDRA GRIP 2K# LT. CLAMP & ROTATE



D

1

21

22

10

11

22

12

49

50

DETAIL D 
SCALE 1 : 6

22
23

37

25

34 29

8

4

5

2

15

48

49

49

50

50

50

50

51

F89702 UGIII-2K# LT ROT&CLAMP
EXPLODED VIEW

14

HYDRA GRIP 2K# LT. CLAMP & ROTATE



F89702 UGIII-2K# LT ROT&CLAMP
Bill of Materials

THE HOSE HAS BEEN MANUALLY ENTERED INTO THIS BOM
BECAUSE THE HOSES ARE EXCLUDED FROM THE BOM IN
THE MODEL TO MAKE THE BILL WORK EASIER TO DO.

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 F69002A2 UG-JAW ASSY 15-30 PL PD 1
2 F51291 NYLON SPACER 3IDX4.5ODX.125 2
3 F51484 WASHER-4-1/2ODX3IDX3/16 (STK) 1
4 F51292 ROTATE JAM NUT (KANBAN) 2
5 Z20869A2 VEKTEK ROTATOR 32-2242-03 1
6 Z11690A5 S-SHC 1/4-20X1-1/2 GR8 2
7 Z20615A7 FTG STR 6400-4-4-O 6
8 Z20656A6 MOTOR-HYD/SAE 1
9 Z30400A2 SPROCKET-SM W/SHS 1
10 F69011A1 SPROCKET TOP COVER WLDMT 1
11 F69010A0 SPROCKET BOTTOM COVER WLDMT 1
12 F69003A3 VERSA BACK COVER WLDMT 1
13 Z11550A9 S-BHCS 1/4-20X1-1/4 ZINC 2
14 Z11572A7 S-BHCS 1/4-20X3/4 ZINC 16
15 Z20704A0 FTG 90 6500-4-4 SWL 6
16 Z84897A3 FTG STR 2700-4-4-LN 4
17 Z10048A2 NUT-NYL NE 1/2-13 2
18 Z10331A8 WASHER-1/2 FLAT SAE 2
19 Z10620A4 S-HHC 1/2-13X2 GR 5 2
20 Z20701A3 FTG 90 6801-6-10 NWO 2
21 F51725 UGIII COVER (KANBAN) 1
22 F69013A3 HYDRA-RTB-WELDMENT LT 1
23 Z20651A0 VALVE-SEL/#4 SAE 1
24 Z20616A6 FTG 90 6801-4-4 NWO 12
25 Z20675A9 FTG 45 6802-4-4 NWO 4
26 Z10136A5 S-HHC 3/8-16X2-1/4 2
27 Z10026A8 NUT-HEX JAM 3/8-16ZP 2
28 Z10214A0 WASHER-3/8 LOCK MD 2
29 F52347A8 TRIP-ARM/300DG 1
30 Z30180A8 CLEVIS-1/4/1546 1
31 Z10115A0 S-HHC 1/4-20X1-1/2 FULL THD 1
32 Z10043A7 NUT-NYL NE 1/4-20 1
33 Z10035A7 NUT-HEX KEPS 1/4-20 2
34 Z20783A7 PRESSURE REDUCE VALVE W/HOUSIN 1
35 Z10158A8 S-HHC 5/16-18X2 HT 2
36 Z10036A6 NUT-HEX KEPS 5/16-18 3
37 Z20650A2 VALVE-LOCK 2000PSI/SAE 2
38 Z10114A1 S-HHC 1/4-20X1-1/2 2
39 Z10117A8 S-HHC 1/4-20X2-1/4 2
40 Z10602A2 WASHER-1/4 FLAT SAE 4
41 Z10112A3 S-HHC 1/4-20X1 1
42 Z10602A2 WASHER-1/4 FLAT SAE 20
43 Z30513A6 SNAP-WIRE 3/8 ZP 1
44 Z10128A5 S-HHC 5/16-18X2-1/2 Z5 FULL TH 1
45 Z40473A3 TAG/SERIAL NUMBER/PRINT 2 COLORS 1
46 Z41156A5 LABEL-VALLEYCRAFT PAPER 1
47 Z41487A6 DECAL-LOAD CAP 2000 1
48 F61297A2 HOSE-16.50/613 2
49 F61310A9 HOSE-13.00/613 3
50 F61318A1 HOSE-11.00/613 7
51 F65143A6 HOSE-16.00/613/682 2
52 F61325A4 HOSE-48.00 FEM/SAE 1
53 F61326A3 HOSE-48.00 MALE/SAE 1

15

HYDRA GRIP 2K# LT. CLAMP & ROTATE



3

14
15

96 5 16 8 12 1

13

20

17

11

6

4

10

2

7

22

21

25

F69002A2 UG-JAW ASSY 15-30 PL PD
 EXPLODED VIEW 

16

HYDRA GRIP 2K# LT. CLAMP & ROTATE



F69002A2 UG-JAW ASSY 15-30 PL PD
Bill of Materials

THE HOSE HAS BEEN MANUALLY ENTERED INTO THIS BOM
BECAUSE THE HOSES ARE EXCLUDED FROM THE BOM IN
THE MODEL TO MAKE THE BILL WORK EASIER TO DO.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 Z11484A3 CONNECTOR 3/8-16 SPRING 4
2 F69006A6 ARM WLDMT UG PL PD UG3 1
3 F68825A3 UG-JAW-WLDMT-18-28 (9") (STK) 2
4 Z20845A8 CYL ASSY-UG3 CLAMP 1.13ROD 

(319392) 1

5 F50401 CYL PIN 1.25 UG3 FRT SECT 
(KANBAN) 2

6 F68832A0 UG-JAW-PIN WLDMT-20-35 2
7 F68824A2 UG-JAW-SADDLE WLDMT-15-30 

(9") (STK) 1
8 Z20830A3 BRG-BRZ-FLG 1.25X1.50X1.50 4
9 Z10534A4 RING-RTNG 1-1/4 6

10 Z10592A2 BUSH-MACH 1-1/4X10GA ZP 6
11 Z20813A0 GROMMET-.75IDX1.06HOLEX.25TH 2
12 Z20616A6 FTG 90 6801-4-4 NWO 2
13 Z10026A8 NUT-HEX JAM 3/8-16ZP 4
14 F50438 SHT-.19/UG3 JAW ASSY SPRG CLIP 

(STK) 4
15 F50435 RD-2.00/UG3 JAW ASSY CYL SPCR 4
16 Z11485A2 SPRING-EXTENSION 1.00X.14X8.00 4
17 F51281 SPROCKET-LRG BORE UG3 PL PD 1
18 Z10214A0 WASHER-3/8 LOCK MD 4
19 Z11562A7 S-SHC 3/8-16X2 ZP 4
20 F51279 SPCR PLATE RD UG3 PL PD (STK) 1
21 Z10201A5 WASHER-5/16 FLAT USS 4
22 Z11572A7 S-BHCS 1/4-20X3/4 ZINC 10
23 Z10602A2 WASHER-1/4 FLAT SAE 2
24 Z41500A3 DECAL-CAUTION PINCH POINT 4
25 F61012A3 HOSE-13.00/613 2

17

HYDRA GRIP 2K# LT. CLAMP & ROTATE



Z2
06

50
A

2
V

A
LV

E-
LO

C
K 

20
00

PS
I/S

A
E

Z20845A8  CYL ASSY-UG3 CLAMP 1.13ROD  
2.5" Bore

1.125" Rod
9.5" Stroke

12
2

2

2
1

1

1

Z2
07

83
A

7
PR

ES
SU

RE
 R

ED
UC

E 
V

A
LV

E 
W

/H
O

US
IN

C D C D

B FB FA E A E

Z20651A0
VALVE-SEL/#4 SAE

Z2
06

50
A

2
V

A
LV

E-
LO

C
K 

20
00

PS
I/S

A
E

AB

Z20656A6
MOTOR-HYD/SAE

HYDRAULIC SCHEMATIC

1

2

3

4

5

General Table
ITEM PART NO. DESCRIPTION QTY

1 Z20783A7 PRESSURE REDUCE VALVE W/HOUSIN 1
2 Z20650A2 VALVE-LOCK 2000PSI/SAE 2
3 Z20845A8 CYL ASSY-UG3 CLAMP 1.13 ROD 1

3A R20845A01 KIT-SEAL 2.5" CLAMP 1
4 Z20656A6 MOTOR-HYD/SAE 1
5 Z20651A0 VALVE-SEL/#4 SAE 1

18

HYDRA GRIP 2K# LT. CLAMP & ROTATE



17
O.D.

8
VERTICAL CENTER 

OF GRAVITY

67
O.D.

33.13
O.D.

 38 

36
HORIZONTAL CENTER OF GRAVITY

26
 CENTER TO CENTER 

FORKS

18
35 GAL DRUM

24
55 GAL DRUM

28
85 GAL DRUM

57
LOAD CENTER 35 GAL DRUM

60
LOAD CENTER 55 GAL DRUM

61
LOAD CENTER 85 GAL DRUM

48
LOST LOAD

NOTES:

A :  LOAD CAPACITY 2000LBS

B :  WEIGHT 600

C :  CONTACT LIFT TRUCK MANUFACTURER FOR DOWNRATED CAPACITY

19

HYDRA GRIP 2K# LT. CLAMP & ROTATE






	Cover
	Drawing View15

	Notice
	Contents
	Safety 1
	Safety 2
	MSDS
	Description
	Receiving
	Pressure Relief Op
	SAFETY 3
	Maintenance
	Troubleshooting
	Replacement
	F89704 MOD
	Drawing View14

	F60559A0 MOD
	Drawing View12

	F60559A0 BOM
	F60563A4 MOD
	Drawing View13

	HYD SCHEM
	LOST LOAD CENTER
	Drawing View10
	Drawing View11

	Warranty
	Back
	Cover
	Drawing View18

	Notice
	Contents
	Safety 1
	Safety 2
	SDS
	Description
	Receiving
	Pressure Relief Op
	Drawing View23

	SAFETY 3
	Maintenance
	Troubleshooting
	Replacement
	F89700 MOD
	Drawing View20

	F89700 BOM
	F60559A0 MOD&BOM
	Drawing View12

	F69007A7 MOD&BOM
	Drawing View19

	HYD SCHEM
	LOST LOAD CENTER
	Drawing View21
	Drawing View22

	Warranty
	Back
	Cover
	Drawing View18

	Notice
	Contents
	Safety 1
	Safety 2
	SDS
	Description
	Receiving
	Pressure Relief Op
	Drawing View24

	SAFETY 3
	Maintenance
	Troubleshooting
	Replacement
	F89702 MOD
	Drawing View20
	Detail View D (1 : 6)

	F89702 BOM
	F69002A2 MOD
	Drawing View19

	F69002A2 BOM
	HYD SCHEM
	LOST LOAD CENTER
	Drawing View22
	Drawing View23

	Warranty
	Back

